
IMPORTANT: PLEASE KEEP THIS INSTRUCTION MANUAL FOR FUTURE REFERENCE !
Copyright © 2014 by E&G Corporation, LLC. All right reserved.  The reproduction or uti li za tion of this work in any form or any elec tron ic, me chan i cal, or other means, no known or here af ter in vent ed, 

including xe rog ra phy, pho to copy ing, and re cord ing, and in any in for ma tion storage retrieval system is for bid den with out written per mis sion of owners.

Black Ice Mesh Part #: 1022-B10U-14Z / Chrome Mesh Part #1022-010U-14Z 

E-Power Chrome Mesh Part #1022-010U-14ZEPC / E-Power Black Mesh Part #1022-010U-14ZEP

Notes to the Technician/Installer:

E&G is proud to present this package to you and reminds you that for technical in for ma tion, contact technical assistance
at 410-381-4900. Do not at tempt the in stal la tion of any E&G prod uct without first reading the detailed in struc tions.

E&G Clas sics will not war rant dam aged parts or the ve hi cle due to altered in stal la tion procedures.
Important: If the front of the vehicle you are working on differs from the one shown in this instruction 

manual, please call technical assistance at 410-381-4900 before proceeding.

10/22/2014

2. Apply masking tape to the chromed portion of the factory grille 

    as shown. This will protect the chrome finish during the E&G 

    mesh grille installation.

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

2014-15 Chevrolet Silverado 1500 Z71 
Mesh & E-Power Mesh Grilles

TOOLS REQUIRED 
Automotive grade masking tape, razor blade or X-Acto knife, 9mm socket and ratchet, electric drill, 1/16”

drill bit,  #1 phillips screwdriver, plastic squeegee, mild solvent, glass cleaner and soft, clean cloths. 

2-Piece Upper EZ Overlay   Note: Will not fit standard Silverado

1. Thread the supplied #4 x 3/4” screws into a piece of cardboard 

    and apply flat or semi-gloss black paint and allow to dry.

2

2

E&G Classics Warranty Information:
E&G Corporation, LLC. warrants its chrome parts and products to be free from defects in ma te ri al, workmanship or finish for Thirty-Six (36) months from the date of shipment by E&G.  This
warranty is limited to the repair or replacement, at E&G Classics option, of the defective part or product.Full E&G Classics warranty information is available online @ www.egclassics.com.  Just

click on the product warranty icon.

For E&G Classic Product Returns:
Please contact the authorized E&G Classics Dealer where you purchased our product from in regards to any workmanship or warranty claims. All items returned to E&G Classics
must have a return authorization number issued by us for inspection or a defective product and or warranty issue. All merchandise sent back to E&G Classics without proper

paperwork or authorization will be rejected and returned.

3. Use a plastic squeegee to push through the double faced tape 

    securing the “Z71” emblem to the factory grille and remove the 

    emblem. Do not use a metal tool such as a screwdriver or you 

    will damage the emblem.

3

4. Remove the factory double faced tape from the back of the em-

    blem along with the alignment pin behind of the number “1” 

4



10. This photo shows the screws and 4-way mesh retainer locations 

    that will secure the mesh sections to the factory grille inserts (cen-

    tered between the middle and sides of the grille). The screws must 

    be installed on the angled part where the factory grille is deep 

    enough in order for the clips to hold the mesh tight against the 

    factory grille insert. You can drill a 1/16” hole or allow the screws 

    to self tap into the plastic.

9. Start at the upper grille center. This photo shows the screws and 4-

    way mesh retainer locations that will secure the mesh sections to 

    the factory grille inserts (either side of the factory emblem). The 

    screws must be installed on the angled part where the factory grille 

    is deep enough in order for the clips to hold the mesh tight against 

    the factory grille insert. You can drill a 1/16” hole or allow the 

    screws to self tap into the plastic.

8. Align the mesh grilles into place and use wide masking tape to 

    hold them in postion for the following mounting hardware in

    stallation. Make sure the emblem mounting studs do not make 

    contact with the factory grille (mesh grille shown, E-Power 

    mesh grille similar). 

7. This photo shows the emblem installation using the supplied 

    small black plastic washers, #10 S.S. lock washers and #8-32 S.S.

    hex nuts. Location is 2-1/4” over and 2-1/4” down from the 

    upper left corner. Tighten until the emblem is snug against the 

    mesh.

5. Using a razor blade or X-Acto knife, install the supplied double 

    faced tape to the back of the “Z71” emblem as shown. 

5

6. Install the supplied emblem mounting plate to the back of the 

    “Z71” emblem as shown. Break off the remaining alignment pin

    once the emblem is pressed firmly into place to set the tape.

6

7

9
10



16. Peel off the protective covering from the grille surrounds and use a

    mild solvent and a soft, clean cloth to remove any glue residue. 

    Use alcohol or glass cleaner and a soft, clean cloth to remove any 

    solvent residue to finish the installation (not applicable on E-Power 

    mesh grilles).

15. To remove the protective masking tape applied in Step 2, you 

    might need to insert a plastic tool such as a squeegee to seperate 

    the factory chrome surrounds from the stainless steel surrounds 

    and pull the tape back over itself to minimize breaking the tape.

14.This photo shows the screws and 4-way mesh retainer locations 

    that will secure the mesh sections to the factory grille inserts (at the 

    sides of the grille). The screws must be installed on the angled part 

    where the factory grille is deep enough in order for the clips to hold 

    the mesh tight against the factory grille insert. You can drill a 1/16” 

    hole or allow the screws to self tap into the plastic.

13.This photo shows the screws and 4-way mesh retainer locations 

    that will secure the mesh sections to the factory grille inserts (cen-

    tered between the middle and sides of the grille). The screws must 

    be installed on the angled part where the factory grille is deep 

    enough in order for the clips to hold the mesh tight against the fac-

    tory grille insert. You can drill a 1/16” hole or allow the screws to  

    self tap into the plastic.

11.This photo shows the screws and 4-way mesh retainer locations 

    that will secure the mesh sections to the factory grille inserts (at the 

    sides of the grille). The screws must be installed on the angled part 

    where the factory grille is deep enough in order for the clips to hold 

    the mesh tight against the factory grille insert. You can drill a 1/16” 

    hole or allow the screws to self tap into the plastic.

12.Start at the lower grille center. This photo shows the screws and 4-

    way mesh retainer locations that will secure the mesh sections to 

    the factory grille inserts (left and right below of the factory emblem).

    The screws must be installed on the angled part where the factory 

    grille is deep enough in order for the clips to hold the mesh tight 

    against the factory grille insert. You can drill a 1/16” hole or allow 

    the screws to self tap into the plastic.

13

11

14

12

15



Quantity: Description: Part Number:

1 Upper Top Mesh Grille *****************

1 Upper Bottom Mesh Grille *****************

1 Installation Hardware Kit 1022-1903-14Z

24 4-Way Mesh Retainers 1999-0712-00

24 #4 x 3/4” Oval Head Screws 2999-9113-00T

5” .045” x 3/4” Double Faced Tape 3004-9247-00

2 Small Black Plastic Washers 1999-0256-00

2 #8-32 Hex Nuts 1999-9072-00

1 Emblem Mounting Plate 1022-0158-14Z

2 #10 S.S. Lock Washers 1999-9555-00

Fine Mesh Part #1022-010U-14Z
Quantity: Description: Part Number:

1 Black Ice Upper Top Mesh Grille *****************

1 Black Ice Upper Bottom Mesh Grille *****************

1 Installation Hardware Kit 1022-1903-14Z

24 4-Way Mesh Retainers 1999-0712-00

24 #4 x 3/4” Oval Head Screws 2999-9113-00T

5” .045” x 3/4” Double Faced Tape 3004-9247-00

2 Small Black Plastic Washers 1999-0256-00

2 #8-32 Hex Nuts 1999-9072-00

1 Emblem Mounting Plate 1022-0158-14Z

2 #10 S.S. Lock Washers 1999-9555-00

Black Ice Mesh Part #1022-B10U-14Z

Quantity: Description: Part Number:

1 E-Power Upper Top Chrome Mesh Grille *****************

1 E-Power Upper Bottom Chrome Mesh Grille *****************

1 Installation Hardware Kit 1022-1903-14Z

24 4-Way Mesh Retainers 1999-0712-00

24 #4 x 3/4” Oval Head Screws 2999-9113-00T

5” .045” x 3/4” Double Faced Tape 3004-9247-00

2 Small Black Plastic Washers 1999-0256-00

2 #8-32 Hex Nuts 1999-9072-00

1 Emblem Mounting Plate 1022-0158-14Z

2 #10 S.S. Lock Washers 1999-9555-00

E-Power Fine Chrome Mesh Part #1022-010U-14ZEPC
Quantity: Description: Part Number:

1 E-Power Upper Top Black Mesh Grille *****************

1 E-Power Upper Bottom Black Mesh Grille *****************

1 Installation Hardware Kit 1022-1903-14Z

24 4-Way Mesh Retainers 1999-0712-00

24 #4 x 3/4” Oval Head Screws 2999-9113-00T

5” .045” x 3/4” Double Faced Tape 3004-9247-00

2 Small Black Plastic Washers 1999-0256-00

2 #8-32 Hex Nuts 1999-9072-00

1 Emblem Mounting Plate 1022-0158-14Z

2 #10 S.S. Lock Washers 1999-9555-00

E-Power Fine Black Mesh Part #1022-010U-14ZEP


